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CERTIFICATE

Engineering Evaluation Certificate
IGNL-3083-06-01 I01R00

ple Identification
)R ZEN

AS ISO 9705-2003:
FIRE TESTS — FULL- 12.34mm
SCALE ROOM TEST s ?ggm

. KNESS: mm
FOR SURFACE ) urs: Light brown

PRODUCTS

Observation

The specimen did @

Test Results ?
PRESENTED TO ) g
The following sample class

Décor Systems &
6 Millennium Ct, Group Number: ' \
Silverwater NSW 2128 (In accordance with S

Smoke growth rate index:
(Refer to Specification C1.10

Notes

. 1. The results of this fire test may be
Ignis Labs Pty Ltd recognised that a single test method
ABN 36 620 256 617 > under all fire conditions.
3 Cooper Place 2. As per Section 9 (m) of AS 5637.1:2015,

ENGINEERING BODY

Queanbeyan NSW 2620 ' based on the AS ISO 9705-2003 test, and
three walls and the ceiling.
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Professional Engineer
Eng, Safety/ Mech) 2590091, RPEQ11498, BPB-C10-1875, EF-39394,
TDACCE504 MFireSalety (UWS), BEng (UTS), GradDipBushFire (UWS), DipEngPrac (UTS), DipEng (C




